ITEM QTY | PART # |DESCRIPTION
1 1 39464 | DIVIDER FOR 19 x 24.75 PRODUCE SOAK, FIVE GUYS
2 2 34116 | FLOW GUIDE, PRODUCE SOAK
3 2 36289 |RIB ASSEMBLY, FRONT, RADIUS INSERTS, PRODUCE SOAK
4 2 36322 |[RIB ASSEMBLY, REAR, RADIUS INSERTS, PRODUCE SOAK
5 1 37748 |AWI WAVE GUIDE, PRODUCE, 18" (2-BAY)
2 4 1
PARTS LIST
np548 JET CHANNEL ITEM aTy PART # DESCRIPTION
FOR RIGHT HAND (SHOWN) 1 1 |39484 DIVIDER FOR 18 x 24.75 PRODUCE S0OAK, FIVE GUYS
28362 JET CHANNEL 2 2 34116 FLOW GUIDE, PRODUCE SOAK
FOR LEFT HAND (NOT SHOWN) 3 2 |362890 RIB ASSEMBLY, FRONT, RADIUS INSERTS, PRODUCE SOAK
4 2 [3g3ze RIB ASSEMBLY, REAR, RADIUS INSERTS, PRODUCE SOAK
5 1 |37748 AWI WAVE GUIDE, PRODUCE, 18" (2-BAY)
38901 INTAKE SCREEN
FOR RIGHT HAND (SHOWN)
B 38876 INTAKE SCREEN

FOR LEFT HAND (NOT SHOWM)

SINK WITH JET CHANNEL AND INTAKE SCREEN
RIGHT HAND CUTTER MOUNT SHOWN

EXPLODED VIEW

POMWEDN S0AK TEME INC. AMD TS SUSSENACIES CLAM

MATERIAL

Power Soak &ysiwems

]
L LWNAYE FEMAING THE BOLE
PROCEATY OF POWER SOAK SFETEME INC.

203 E. 104 Sireet, Suite 130
Kansas City, MO 64131
PH g16-222-2400 FAX 816-222-2410

REVISION HISTORY

REV DESCRIPTION DATE
A ADDED THE WAVE GUIDE AND EXPLODED VIEW 12/3/2014
B ADDED THE VIEW OF THE SINK TO SHOW INTAKE SCREEN AND JET CHANNEL 12/8/14

XK
M 000

X¥e
X0

+0.02
0.ME

3. ANGULAR TOLERANCES:

10
+ 005

FIVE GUYS

UMLESS OTHERWISE SPECIFIED DESCRIPTION DRAWING NO. REV
1. Al DiMENSIONS IMNCcHES | AW ASSEMBLY FOR 18 x 19 x B5000-18-19D-24.75W-FG B
2 E;‘ENHE;*EHTE*MES: 24.75, 2-BAY PRODUGE SOAK, DRAWN BY

Josh Huisenga ONT/16/2014
[-] 7

SHEET SIZE -A | NOT TO SCALE

wer VSHEET 1 OF 1

==

Last Saved Hy: rpowers on TAEG0T4 5

Al

z X

1

FILE LOGA TTON: et 1 S.05000-43-1 5034 TOW-F G000 1150248 TW-F L ki
Sl a e S MR Rt R




PARTS LIST

ITEM QTY PART # DESCRIPTION
1 1 | 38891-PRT | WELDMENT, ATTACHMENT, POTATO CUTTER, WIDE KEYHOLE MOUNT
2 1 38892 LATCH, POTATO CUTTER, WIDE KEY HOLE MOUNT
3 2 29682 NYLOCK NUT, 5/16-18, STN STL
4 2 39120 PAD, POTATO CUTTER MOUNT, TWO HOLE
5 4 33189 1/4-20 UNC X 3/4" HEX HEAD BOLTS
6 4 17189 1/4" FLAT WASHER
7 1 32119 LOCTITE 242 (Blue) 0.5ml PACK (Not Shown)
2 ¢ 1
PARTS LIST
ITEM | QTY | PART# DESCRIPTION
WELDMENT, ATTACHMENT, POTATO CUTTER, WIDE KEYHOLE MOUNT
LATCH, POTATO CGUTTER, WIDE KEY HOLE MOUNT
NYLOCK NUT, 5/16-18, 3TN STL
PAD, POTATO CUTTER MOUNT, TWO HOLE
1/4-20 UNC X 3/4" HEX HEAD BOLTS
1/4" FLAT WASHER
LOCTITE 242 (Blue) 0.5m| PACK (Mot Shown)
B

EXPLODED VIEW

LOCTITE

NOTES:

1. INSTALL THE LATCH BERACKET AND SECURE IT
IN POSITION WITH THE NUTS.

2. PLACE THE LOCTITE, 1/4-20 UNC X 3/4" HEX
HEAD BOLTS AND 1/4" FLAT WASHERS IN A BAG
AND TAPE THE BAGE TO THE SHEET METAL.

3. LAY THE TWO HOLE PADS INSIDE THE

WELDMENT FOR SHIPPING.

REVISION HISTORY

DESCRIPTION

ADDED LOCTITE TO MATERIALS LIST AND NOTE 2

o}
UJ'PE

ADDED BALLON 7 TO DRAWING

FOWER SOAK SYETEME INC. AND TS SLEEDA RES CLAM
AEaRiu e | Power S0aKysons
NOT BE FECCLCED, SHAED Of gD WIiCLT Bowen A e
FERMEESION WILTE OEWAL INE THE B0LE ¥
FROFERTY OF POWER S0AK SYETEMS ING PH 816-222-2400 FAX B16-222-2419
DESCRIPFTION DRAWING NO. REWV
POTATO CUTTER MOUNT 39121 B
ASSEMBLY DHRAWN BY
DATE _ R Powers oW 9/8/2014
11/12/2014 || SHEET SIZE -A_| NOT TO SCALE T SHEET 1 _OF 1
_ L==i Saved By Mike Licata on 271 :
FILE L G TTOUN: Hormenst 50030 H S, ik

e x

1




PARTS LIST

ITEM QTY [PART # DESCRIPTION
1 1 27047 INTAKE GASKET
2 1 27132 GASKET, DISCHARGE MANIFOLD FLANGE
3 12 29682 NYLOCK NUT, 5/16-18, STN STL
4 4 131892 Hex Cap Screw, 5/16-18 x 1-1/4, 18-8 SS
5 1 [38362 JET CHANNEL, PRODUCE SOAK, 2-BAY, MOLDED, LH
6 1 38650 VOLUTE, FLUSHING, ASSEMBLY, LH
7 1 |38876 INTAKE SCREEN, PRODUCE SOAK, 2-BAY, LH
8 1 38999 PRODUCE SOAK WASH TANK WELDMENT, 2-BAY, LH
2 1
PARTS LIST
ITEM|QTY | PART# DESCRIPTION
1 1 |PS_27047 |INTAKE GASKET
2 1 |PS_27132 | GASKET, DISCHARGE MANIFOLD FLANGE
3 12 (29682 NYLOCK NUT, 5M16-18, STN STL
4 4 |31892 Hex Cap Screw, 5/16-18 x 1-1/4, 18-8 55
5 1 |38362 JET CHANMEL, PRODUCE S0AK, 2-BAY, MOLDED, LH
6 1 | 38650 WVOLUTE, FLUSHING, ASSEMBLY, LH
T 1 | 38876 INTAKE SCREEN, PRODUCE S0AK, 2-BAY, LH
B a 1 | 38999 PRODUCE SOAK WASH TANK WELDMENT, 2-BAY, LH

POWER: SO SYSTERMS IND.AMND TS SUBSIDWARIES CLAIM
PROPRETARY MIGHTS IK THE WATEMAL HERERM DESCLOSED
IT 15 SUPFLIED W OOAFIDEN OF, WITHDUT PREJUDICE TO AR
PATERT RIGHTS OF POWER SOAK Y STEMS IO, ARD M&Y
HOT BE REFROODLCED, SHARED O LISED WAT HDLUT POWER
SOAK S STEMS BIC. AKD ITS SUBSIDMRES, WRITTEN
PERMISSORA ALL IHFOREA TION ALWAYS RERAIMS THE SOLE
PROPERTY OF POWER S0AK SYSTEMS IND

Power Soak &stems
2032 E. 104 Street, Suite 130
Kansas City, MO 64131
PH 816-222-2400 FAX 218-222-2418

DESCRIFTION
PRODUCE SOAK CORE
ASSEMBLY, 2 BAY, LH, WITH
FLUSH SYSTEM

DRAWING NO. REV
39001 C
DRAWN BY

J Stoneburner o 81172014

SHEET SIZE-A | NOT TO SCALE

& P00 TOANWER SUAR SHEET 1 OF 1

FILE LA TION: wow

Lasi Caved By mmm&ﬁﬁiﬁ:ﬁ:ﬁ i

1




PARTS LIST

Item QTY PART # DESCRIPTION
1 1 39070 PRODUCE SOAK WASH TANK WELDMENT, 2-BAY, RH
2 1 38651 VOLUTE, FLUSHING, ASSEMBLY, RH
3 1 27074 GASKET INTAKE NATURAL PS-200
4 1 27132 GASKET MANIFOLD NATURAL PS-2xx
5 2 29682 NYLOCK NUT, 5/16-18, STN STL
6 4 31892 Hex Cap Screw, 5/16-18 x 1-1/4, 18-8 SS
7 1 38548 JET CHANNEL, PRODUCE SOAK, 2-BAY, RH, MOLDED
8 1 38901 INTAKE SCREEN, PRODUCE SOAK, 2-BAY, RH
2 1
PARTS LIST
ITEM | QTY | PART # DESCRIPTION
1 1 389070 PRODUCE SOAK WASH TANK WELDMENT, 2-BAY, RH
2 1 38651 YWOLUTE, FLUSHING, ASSEMBLY, RH
3 1 PS_27047 [INTAKE GASKET
4 1 PS_27132 |GASKET, DISCHARGE MANIFOLD FLANGE
o 5 12 | 29682 MNYLOCK NUT, 5M6-18, STHN STL
G 4 131892 Hex Cap Screw, 5/16-18 x 1-1/4, 18-8 55
o i 1 38548 JET CHAMNMEL, PRODUCE SOAK, 2-BAY, RH, MOLDED
B 8 1 38901 INTAKE SCREEN, PRODUCE SOAK, 2-BAY, RH
B
NOTES:
REMOVE BURRS AND BREAK
SHARP EDGES.
TORQUE ALL 10-24
STAINLESS FASTENERS TO
Y 40 IN LBS.
TOROQUE ALL 5/16-18
STAINLESS FASTENERS TO
142 FT LBS.
A
e | Power S0ak b
RO B REPRELICED, SHARED Bt USKED WATHELT POWER 003 E. 104 Street, Suite 130
PERMEGE W ALL (APORMATION ALWCTS KRS THE SOLE Kansas City, MO 84121
PROPERTY OF POWER SOAK SYSTEMS INO PH 816-222-2400 FAX 818-222-2410
DESCRIPTION DRAWING NO. REV
PRODUCE SOAK CORE 39069 c
ASSEMBLY, 2-BAY, RH DRAWN BY
J Stoneburner on 8/25/2014
SHEET SIZE-A ]| NOTTO SCALE | S 0 TOWERE0AR | oprer 4 OF 4
Ta=i Coved Dy, cpacher on STOONIE 147 S0 M
ALE LOCATION: wow:

1




PARTS LIST

ITEM QTY PART # DESCRIPTION
1 6 27484 WASHER, 5/16
2 8 29682 NYLOCK NUT, 5/16-18, STN STL
3 4 32561 NUT, 1/2-13, NYLOCK, 18-8 SS
4 4 32562 WASHER, FLAT, 1/2IDx1 0D x 1/16 T, 18-8 SS
5 4 33189 Hex Cap Screw, 1/4-20 UNC - 0.75, 18-8 S/S
6 6 38755 STUD, SHORT CYCLE, 5/16-18 X 5/8, 302HQ SS
7 1 38891-PRT WELDMENT, ATTACHMENT, POTATO CUTTER, WIDE KEYHOLE MOUNT
8 1 38892 LATCH, POTATO CUTTER, WIDE KEY HOLE MOUNT
9 4 38894 SHOULDER STUD, POTATO CUTTER, KEY HOLE MOUNT
10 4 38918 O-RING, 9/16 ID X 11/16 OD X 1/16 THICK, SIZE No -015
11 1 39099 WELDMENT, POTATO SLICER SUPPORT, REAR, LH MACHINE
12 1 39101 WELDMENT, POTATO CUTTER SUPPORT BRACKET, FRONT, LH UNIT
13 2 39120 PAD, POTATO CUTTER MOUNT, TWO HOLE
4 3 2 1
PARTS LIST
MEM | aTy | PART# DESCRIFTION
1 6 |27484 WASHER, 5/18
2 P ET e NYLOCK NUT. 5/18-1B_ STH STL
3 4 |22681 MUT, 1/2-13, NYLOCK, 16-8 55
4 4 |a7EE2 WASHER, FLAT, 1/2ID x 1 OD = 1/16 T. 18-8 55
5 4 |23180 Hex Cap Screw, 1/4-20 UNG - 0.75, 18-B 5/5
& 8 |2B755 STUD, SHORT CYCLE, 5/16-18 X 53, 302HQ 55
7 ET WELDMENT, ATTACHMENT, POTATO CUTTER, WIDE KEYHOLE MOUNT
B 1 |2EEODZ LATCH, POTATO CUTTER, WIDE KEY HOLE MOUNT
B8 4 ABBO4 SHOULDER STUD, POTATO CUTTER, KEY HOLE MOUNT
10 FEETE O-RING, 0/16 ID X 11/16 OD X 1/16 THICK, SI7E Mo -015
B 11 1 appag WELDMENT, POTATO SLICER SUPPORT, REAR, LH MACHINE
12 T EE WELDMENT, POTATO CUTTER SUPPORT BRACKET, FRONT, LH UNIT
13 2 ap120 PAD, POTATO CUTTER MOUNT, TWO HOLE
SHORT CYCLE STUD LOCATIONS
/4 A / \‘\
-+ / N N
i @ @ @ ) /@ @ @ -
_'-'_'_ '_'_'_ 131‘32
P
1.B13 —=
3313
4813
9.44g
10.040
12.440
A
S e e e st r| - Power Soak systems
SIS RS ST AC AT 903 E. 104 Street, Suite 130
D I A e T Fe Kansas City, MO 64131
POWER BOAK EYETEME INC. PH 816-222-24D0 FAX B16-222-2419
DESCRIPTION DRAWING NO. REV
POTATO CUTTER ASSEMBLY, 39098
LH, KEY HOLE MOUNT, 1/4™ ORAWNEBY
OVERALL DB SLOPE J Stoneburner on 99/2014
SHEET SIZE-B | NOT TO SCALE scws everens mee. | SHEET 1 OF 1
Last Saved By: J Stoneburmer on WI2014 5:24:37 PM
FILE L OCATION: e

| 1




PARTS LIST

ITEM QTY PART # DESCRIPTION
1 1 38564 VOLUTE, FLUSHING, LH, WELDMENT
2 4 38653 ADAPTER, STRAIGHT, 3/8 MPT x 1/2 PUSH-IN TUBE SOCKET
3 3 38654 ADAPTER, SWIVEL 90 EL, 1/2 MPT x 1/2 PUSH-IN TUBE SOCKET
4 1 38655 WYE, 1/2 PUSH-IN TUBE SOCKET
5 1 38674 PLUG, 1/2 NPT, PVC
6 1 38689 VALVE, SELECTOR, 5-PORT, 1/2 NPT, LOW LEAD BRASS, NO HANDLE
7 4 32896 Slotted Pan Head Machine Screw, 10-24 UNC x 1-1/4, 18-8 SS
8 1 40031 FIVE GUYS PUMP FLUSH TUBE, WYE SUPPLY, LH
9 1 39075 HANDLE, SELECTOR VALVE, DIP COATED
10 1 38700 ACORN NUT, 3/8-24 UNF, 18-8 SS
11 1 38701 LABEL, SELECTOR VALVE
12 1 40032 FIVE GUYS PUMP FLUSH TUBE, SEAL, LH
13 1 40033 FIVE GUYS PUMP FLUSH TUBE, IMPELLER, LH
14 1 40034 FIVE GUYS PUMP FLUSH TUBE, SHELF, LH
15 1 40035 FIVE GUYS PUMP FLUSH TUBE, TANGENTIAL, LH
16 1 39564 VALVE, DOUBLE CHECK BACKSIPHONAGE PREVENTION, 3/4 NPT, LEAD FREE
17 1 39568 REDUCER BUSHING 3/4NPT X 1/2NPT, BRASS
18 1 39569 NIPPLE, 3/4 NPT X 2" LONG
19 1 39567 SUPPORT BRACKET, DOUBLE CHECK VALVE

2 1
PARTS LIST
ITEM | QTY | PART # DESCRIPTION
1 1 |38564 YWOLUTE, FLUSHING, LH, WELDMENT
2 4 | 38653 ADAPTER, STRAIGHT, 3/8 MPT x 1/2 PUSH-IN TUBE SOCKET
3 3 |38654 ADAPTER, SWIVEL 90 EL, 1/2 MPT x 1/2 PUSH-IN TUBE SOCKET
4 1 |38655 WYE, 1/2 PUSH-IN TUBE SOCKET
4] 1 |38674 PLUG, 1/2 NPT, PVC
3] 1 |38689 YWALVE, SELECTOR, 5-PORT, 1/2 NPT, LOW LEAD BRASS, NO HANDLE
T 4 | 32896 Slotted Pan Head Machine Screw, 10-24 UNC x 1-1/4, 18-8 55
a 1 (40031 FIVE GUYS PUMP FLUSH TUBE, WYE SUFPPLY, LH
9 1 [39075 HANMDLE, SELECTOR VALVE, DIP COATED
10 1 38700 ACORN NUT, 378-24 UNF, 18-8 55
11 1 |[38701 LABEL, SELECTOR VALVE
12 1 (40032 FIVE GUYS PUMP FLUSH TUBE, SEAL, LH
13 1 (40033 FIVE GUYS PUMP FLUSH TUBE, IMPELLER, LH
14 1 (40034 FIVE GUYS PUMP FLUSH TUBE, SHELF, LH
15 1 (40035 FIVE GUYS PUMP FLUSH TUBE, TANGENTIAL, LH
16 1 |39564 WALVE, DOUBLE CHECK BACKSIPHOMNAGE PREVENTION, 3/4 NPT,
LEAD FREE
17 1 |39568 THREADED REDUCER, 3/4 NPT X 1/2 NPT, BRASS
18 1 |39569 MIPPLE, 34 NPT X 2" LONG
19 1 |39567 SUPFORT BRACKET LH - DOUBLE CHECK VALVE

DETAIL A

MNOTES:

USE ONLY "RECTORSEAL T Plus 2"
SEALANT WHERE PLASTIC FITTINGS
SCREW TO METAL THREADS.

TIGHTEN ALL PLASTIC PIPE FITTINGS
TWO TURNS PAST FINGER TIGHT.

POWER SOAK SYSTENS INC. AND TS SUBSIDWARIES. CLAM
EEREEE SRR, | Power Soak Sysems
WA e R ERE R T | 003 104 Sireet, Suite 130
PEMMISSANL AL THPORMATIGN ALAAYS REBAING THE SOLE Kansas City, MO 64121
PROPERTY OF POWER SOAK SYSTEMS IND. PH 816-222-2400 FAX 218-222-2419
DESCRIFTION DRAWING NO. REV
VOLUTE, FLUSHING, 38650 E
ASSEMELY, LH DRAWN BY
Mike Licata o 62072014
SHEET SIZE - A ]| NOT TO SCALE | ° i sk T opeer 1 OF 1
Tast Soved By, coscher on 0TS 11150 A

FHLE LOH0A TH0N o e st i .50

z x

1



PARTS LIST

ITEM QTY PART # DESCRIPTION
1 1 38564 VOLUTE, FLUSHING, LH, WELDMENT
2 4 38653 ADAPTER, STRAIGHT, 3/8 MPT x 1/2 PUSH-IN TUBE SOCKET
3 3 38654 ADAPTER, SWIVEL 90 EL, 1/2 MPT x 1/2 PUSH-IN TUBE SOCKET
4 1 38655 WYE, 1/2 PUSH-IN TUBE SOCKET
5 1 38674 PLUG, 1/2 NPT, PVC
6 1 38689 VALVE, SELECTOR, 5-PORT, 1/2 NPT, LOW LEAD BRASS, NO HANDLE
7 4 32896 Slotted Pan Head Machine Screw, 10-24 UNC x 1-1/4, 18-8 SS
8 1 40036 FIVE GUYS PUMP FLUSH TUBE, WYE SUPPLY, RH
9 1 40037 FIVE GUYS PUMP FLUSH TUBE, SEAL, RH
10 1 40038 FIVE GUYS PUMP FLUSH TUBE, IMPELLER, RH
11 1 40040 FIVE GUYS PUMP FLUSH TUBE, TANGENTIAL, RH
12 1 40039 FIVE GUYS PUMP FLUSH TUBE, SHELF, RH
13 1 39075 HANDLE, SELECTOR VALVE, DIP COATED
14 1 38700 ACORN NUT, 3/8-24 UNF, 18-8 SS
15 1 38701 LABEL, SELECTOR VALVE
16 1 39568 REDUCER BUSHING 3/4NPT X 1/2NPT, BRASS
17 1 39564 VALVE, DOUBLE CHECK BACKSIPHONAGE PREVENTION, 3/4 NPT, LEAD FREE
18 1 39569 NIPPLE, 3/4 NPT X 2" LONG
19 1 39570 SUPPORT BRACKET RH, DOUBLE CHECK VALVE
= 5 d? 1
PARTS LIST
ITEM | QTY | PART# DESCRIPTION
1 1 38566 VOLUTE, FLUSHING, LH, WELDMENT
2 4 | 38653 ADAPTER, STRAIGHT, 3/8 MPT x 1/2 PUSH-IN TUBE SOCKET
3 3 | 38654 ADAPTER, SWIVEL 90 EL, 1/2 MPT x 1/2 PUSH-IN TUBE SOCKET
4 1 38655 WYE, 1/2 PUSH-IN TUBE SOCKET
5 1 38674 PLUG, 1/2 NPT, PVC
il 1 386890 VALVE, SELECTOR, 5-PORT, 1/2 NPT, LOW LEAD BERASS, NO
HANMDLE
T 4 32896 Slotted Pan Head Machine Screw, 10-24 UNC x 1-1/4, 18-8 S5
a8 1 40036 FIVE GUYS PUMP FLUSH TUBE, WYE SUPPLY, RH
g 1 40037 FIVE GUYS PUMP FLUSH TUBE, SEAL, RH
10 1 40038 FIVE GUYS PUMP FLUSH TUBE, IMPELLER, RH
11 1 40040 FIWE GUYS PUMP FLUSH TUBE, TANGENTIAL, RH
12 1 40039 FIWVE GUYS PUMP FLUSH TUBE, SHELF, RH
13 1 39075 HAMDLE, SELECTOR VALVE, DIF COATED
14 1 38700 ACORN NUT, 378-24 UNF, 18-8 55
15 1 38701 LABEL, SELECTOR VALVE
16 1 38568 THREADED REDUCER, 3/4 NPT X 1/2 NPT, BRASS
17 1 30564 VALVE, DOUBLE CHECK BACKSIPHONAGE PREVENTION, 3/4 NPT,
LEAD FREE
18 1 39569 MNIPPLE, 3f4 NPT X 2" LONG
19 1 39570 SUPPORT BERACKET RH - DOUBLE CHECK VALVE

DETAIL A

NOTES:

USE ONLY "RECTORSEAL T Plus 2°
SEALANT WHERE PLASTIC FITTINGS
SCREW TO METAL THREADS.

TIGHTEMN ALL PLASTIC PIPE FITTINGS TWO
TURNS PAST FINGER TIGHT.

PONER SOaE SYSTEMES INO_AMD ITS SUBRSIDARIDS. CLAN
PROPRIETARY REGHTS 1N THE WATEMAL HERER NSCLOSED
IT IS SUPPLIED N COAFIDEN O, WITHOUT PREJUDICE TO AR
PATERT RIGHTS OF POWER SOMK 57 STEMS IND ., ARD WAT
HOT BE REPROCUCED, SHARED Off LISED WATHDUT POVER
SOAN 5Y STEMS NC. ARD ITS SUBSIDUWRES, WRITTEN
PERBISSIDA. ALL INFOREATION ALWAYTES REMAINS. THE SOLE
PROPERTY OF POWER SOAK SYSTERS INC.

Power Soak &ciem:

9032 E. 104 Street, Swite 130
Kansas City, MO 84131
PH 816-222-2400 FAX 818-222-2410

DESCRIPTION DRAWING NO. REV
VOLUTE, FLUSHING, 38651 E
ASSEMBLY, RH DRAWN BY

Mike Licata ow 5729/2014
SHEET 5IZE-A | NOT TO SCALE SEDTPOWEREOAE | coerT 4 OF 4

Last Saved Hy: epacker on A 10 TG AM

FILE LiOH0A THON: it it | chii Ll
—

z 5

1



Parts List

Item QTY |Part# DESCRIPTION
1] 1 [36469 CONTROL BOX, PS-50 ENCLOSURE, WELDMENT
2| 1 [32547 DISCONNECT HANDLE ASSEMBLY
3] 2 [29776 NUT SERT 10-24 UNC
41 2 (29849 #10-24 x 3/4 Cross Recessed Pan Head Machine Screw
5] 1 36483 DOOR GASKET, PS-50 CONTROL BOX
6] 1 [32541 DIN RAIL, 4 INCHES LG
71 2 132898 10-24 NYLOCK HEX NUT, 18-8 SS
8| 1 [32542 DISCONNECT SWITCH
9] 1 [32546 DISCONNECT SHAFT
10| 2 31928 CLAMP END DIN RAIL MOUNT
11 1 |31927 TERMINAL 10MM GROUNDING DIN RAIL
12| 1 |33711 DISCONNECT LABEL
4 | 3 ¥ 2 | 1
Parts List
ITEM QTyY PART NUMBER DESCRIPTION
1 1 36469 CONTROL BOX, PS-50 ENCLOSURE, WELDMENT
2 1 32547 DISCONNECT HANDLE ASSEMBLY
3 2 (29776 NUT SERT 10-24 UNC
4 2 129849 #10-24 x 3/4 Cross Recessed Pan Head Machine Screw
5 1 36483 DOOR GASKET, PS-50 CONTROL BOX
6 1 32541 DIN RAIL, 4 INCHES LG
7 2 32898 10-24 NYLOCK HEX NUT, 18-8 SS
B 8 1 32542 DISCONNECT SWITCH
9 1 32546 DISCONNECT SHAFT
10 2 131928 CLAMP END DIN RAIL MOUNT
11 1 31927 TERMINAL 10MM GROUNDING DIN RAIL
12 1 33711 DISCONNECT LABEL
—
ISOMETRIC VIEW
A
e e Power Soak systems
e e 903 E. 104 Street, Kansas City, MO 64131
TN SIS e PH 816-222-2400 FAX 816-222-2419
SCREWS SUPPLIED DESCRIPTION:
WITH THE HANDLE CONTROL ASSEMBLY, PRODUCE SOAK,
PS-50
Orawn by-gichard Powers 8/2/2012 EBZE N 36472,,,,,,,,‘.7,,.,,,.. =
R SIS | ©me rowensomsrsmusnc| SHEET 1 OF 1

X

1




PARTS LIST

ltem QTY PART # DESCRIPTION
1 1 32525 MOTOR, .75HP 1160 RPM 208V 1PH
2 1 27594 IMPELLER 12-BLADE, LH/RH
3 1 27525 SEAL PLATE, SELF-DRAIN
4 1 27481 PUMP SHAFT SLEEVE
5 1 27477 |KEY
6 1 27479 PUMP GASKET (FIBER WASHER)
7 1 27475 PUMP QUAD RING, SLEEVE, PS-200
8 1 27476 O-RING, SEAL PLATE, PS-200
9 4 27483 CAP SCREW, SEAL PLATE, PS-200
10 1 27478 PUMP IMPELLER BOLT PS-200
11 1 27480 PUMP MECHANICAL SEAL ASSY
2 V4 1
PARTS LIST
ITEM aTy PART # DESCRIPTION
1 1 32525 MOTOR, .75HP 1160 RPM 208V 1PH
2 1 27594 IMPELLER. 12 BLADE, LHRH
3 1 27525 SEAL PLATE, SELF-DRAIN
4 1 27481 PUMP SHAFT SLEEVE
5 1 27477 KEY
6 1 27479 PUMP GASKET (FIBER WASHERY)
T 1 27475 PUMP QUAD RING, SLEEVE, PS-200
B a 1 27476 O-RING, SEAL PLATE, PS-200
9 4 27483 CAP SCREW, SEAL PLATE, PS-200
10 1 27478 PUMP IMPELLER BOLT PS-200
11 1 27480 PUMP MECHANICAL SEAL ASSY

POWER EOAK SYSTERS MNC. AND ITS SUESIOARES OLAM
PROPRIETANY IS0HTE IH THE RATERIAL HERERN MSCLOSED
IT 1S SUPPLIED N CONFIDESNC E, W THOUT PREJUDIC E TO AN
FATERT MGHTS OF POWER S0AK 57 STE WS N, AND WMAY
MOT BE REPRODUCED, SHARED OR LEED WATHDUT POVWER
SOAK SYETEMS MO AND TS SUSSIDARIDE, WIRITTER
PERRIEETR. ALL WFORRATION ALWATE REMAINS THE SOLE
PROPERTY OF POWER BEDAK ETSTEMS MC.

803 E. 104 Strest, Suite 130
Kansas City, MO 84131

Power Soak %ystems

PHB815-222-2400 FAX 816-222-2418

(12-BLADE IMPELLER)

DESCRIPTION DRAWING NO. REV
PUMP, 3/4 HP, 208V/1/60Hz 32524
DRAWN BY

J Stoneburner on 62612014

SHEET SIZE - A | NOT TO SCALE pllac ik

| sHEET 1 oOF 1

Last Saved By: J Stonebumer on 62682014 35840 PM

FLE LOCA THON. M sri s sl e

1




